





adjustments to compensate for wear

ADJUSTING BEVEL LOCK LEVER

NOTE: The clamp bolt has a left handed thread. Therefore,
to increase the clamping effect, rotate the bevel lock lever
— when used as @ wrench — from right to left, or clockwise

whe

wrong way and disengage the bolt from the matching steel

nut,
Han
nut.

The purpose of this lever is to lock the motor at any
angle. To adjust, remove the set screw with wrench as
shown. Use the bevel lock lever as a wrench to tighten
the clamp bolt. Do Not Over Tighten. Replace bevel
lock lever in locked position and tighten the set screw.

n viewed from above. If you accidentally rotate it the

it will be necessary to remove the Handle Trim, Yoke
dle, and Beve! Scale, in order to reinstall the bolt in the

1/8 HEX "L" WRENCH

\BEVEL LOCK LEVER
IN LOCKED POSITION

BEVEL LOCK
LEVER

YOKE LOCK HANDLE ADJUSTMENT.

1.

This handle provides a friction lock between the upper
face of the yoke and the bottom face of the carriage.

It should eliminate any play or rotation between these
two parts when locked. lts proper position for saw
operation is approximately midway between the two
sides of the yoke.

When sufficient wear has occured to permit the handle
to move considerably to the rear, or strike the yoke
before locking, the handle must be adjusted as follows:
Remove carriage stop screw and lockwasher with a 1/4
inch hex-L wrench.

Grasp the carriage assembly, move it carefully off the
end of radial arm, holding it parallel to the radial arm
until all carriage bearings are free of their tracks.

Rest the motor and carriage assembly on saw work
table and re-install carriage stop screw and lockwasher.

LOCKWASHER

CARRIAGE STOP
SCREW

HEX "L" WRENCH
(/4 INCH)

To Readjust

Set yoke lock handle at unlocked position. Tighten nut
with 15/16 wrench, until lock handle locks mid-way
between the two sides of the yoke. Remove carriage
stop serew and lockwasher.

Hold the motor and carriage assembly parallel to radial
arm  and start the rear bearings onto the tracks.
Continue to hold the assembly parallel to the tracks
until the forward bearings are on the tracks.

Slide the carriage rearward on the radial arm and
INSTALL THE CARRIAGE STOP SCREW AND
LOCKWASHER.

28

Ve



adjustments to compensate for wear

3/8-16 BOLTS
ARM TO COLUMN

1. With the arm control lever unlocked and in index
release position, the arm should move firmly with no
vertical play in the arm,

The arm should fit snugly on the column. If not, then

adjust.
a. Remove two (2) screws from rear cover plate and m/
tighten evenly top two 3/8-16 bolts, until arm

moves firmly and there is no vertical or horizontal
movement in the arm when arm control lever is
locked or unlocked.

b. Bottom two nuts should be snugged evenly, but not
nearly as tight as top two botts.

c. Re-Install Rear Cover Plate.

ADJUSTING CARRIAGE BEARINGS

in proper adjustment the top and bottom radii of all four
bearings should be in contact with the arm tracks for their
entire length and carriage should roll freely but with some
resistance.

To test for looseness between bearings and tracks on radial
arm, perform the following steps.

1. Remove left-hand carriage cover.
2. Push the carriage to its full most rearward position.

3. Finger hold front carriage bearing as shown and apply
as much force as possible and at the same time pull
carriage forward. If you can stop the bearing from
turning it will require adjusting.

4. Check rear bearing in the same manner and adjust as
follows:

a. Loosen nuts just enough to permit the eccentric
screws to turn.

b. Rotate the eccentric screws a partial turn (left or
right) as required to take up looseness.

c. Hold the heads of eccentric screws in the position
established in the preceding step and tighten nuts
on underside of carriage. Correct adjustment exists
when you cannot keep the bearings from turning.
However, excessive bearing pressure will cause
difficult operation and rapid wear. — —

d. Install carriage cover.

WASHER ASSEMBLY

w
ECCENTRIC SCRE ~

1T 1N

L g
E
CARRIAG q—- CARRIAGE BEARING
PLAIN WASHER LOCKWASHER
NUT

29



ARM LOCK ADJUSTING WHEEL

Arm control lever operates a brake shoe that locks and
releases the arm, and automatically releases the arm index
pin for 09 & 45° m ter settings.

The lock action should feel tight and secure. Considerable
amount of effort must be applied to the lever to lock the
arm.

NOTE: Lever must be in uniocked position while making
adjustment.

If adjustment is required, turn arm lock adjusting wheel
under front of the arm clockwise to tighten, counter-
clockwise to loosen.

-

ARM LOCK
ADJUSTING WHEEL

ARM INDEX ROD ADJUSTMENT

At some time it may be necessary to make an adjustment to
the Arm Index Rod, to compensate for wear in the
Indexing System.

An indication that this adjustment must be made is when
one of the following occurs:

IMPORTANT: ARM LOCK/ADJUSTING WHEEL (SEE
ABOVE) MUST BE PROPERLY ADJUSTED AT THIS
TIME.

1. With the arm control lever pulled forward and held
in the “Index Release” position, the arm cannot be
moved out of the Indexed position. {Index pin not
fully retracting from Index ring}.

2. With the arm in one of the Index positions and the
arm control lever allowed to rest in the Unlocked
position (with the column tube supports and gibs
adjusted properly eliminating all play in this area).
A slight side to side movement is noticeable at the
front of the arm. (Index pin not fully seated in
index Ring).

To make an adjustmeant to the arm Index rod the following
steps must be taken.
1. Removing Arm Trim (Shroud)
a. Remove miter indicator. Snap fit.
b. Remove miter scale by removing two #10 Pan
Head screws.
c. Remove knobs from arm control lever.

Remove stop screw and lockwasher in arm.
Remove carriage. RE-INSTALL STOP SCREW
AND LOCKWASHER.

e. Grasp arm trim and remove.
f. Remove arm trim pad.

MITER INDICATOR

LEVER ARM KNOB

Lo

om0

MITER SCALE

CARRIAGE ___
sToP SCREW

CARRIAGE

ARM TRIM

2. Adjusting Index Rod.

a. Loosen carriage bolt and nut which holds
adjusting bracket in place.
Position arm in 0° Index.
Bring adjusting bracket forward until it is
approximately 1/16 inch from contacting Index
rod. Or until it is in the extreme forward
position on the mounting slot.

d. Tighten carriage bolt & nut. Test indexing
action in all Index positions.

3. Reinstall parts that have been removed.
a. Install arm trim pad.
b. Remove Carriage Stop Screw and Lockwasher
and install carriage. REINSTALL CARRIAGE
STOP SCREW, AND LOCKWASHER.
c. lInstall lever arm knob.

d. Install miter scale and miter indicator. Set miter
indicator to Q°.

30

ADJUSTING BRACKET

CARRIAGE BOLT
AND NUT
INDEX ROD

MOUNTING
SLOT

1/16-INCH



trouble-shooting

WARNING: REMOVE POWER CORD FROM POWER
SOURCE BEFORE TROUBLE SHOOTING.

NOTE: Changing one adjustment will effect another, so it is
best to perform all of the alignment procedures when
correcting any one problem.

The usual operating ““troubles’ are listed in the following
paragraphs with the necessary corrections listed.

1. RADIAL SAW DOES NOT MAKE ACCURATE 0° or
45° MITER CROSSCUTS.

a.

Looseness
support.

Align as described in Alignment Procedure Section
Step Two.

Crosscut travel not properly adjusted.

Refer to Step Three in Alignment Procedure
Section Squaring Crosscut Travel.

Column is Loose in Support.
Refer to Step Two in Alignment Procedure.

between column tube and column

Arm Not Indexing Properly.

Refer to Arm Index Rod Adjustment in
Adjustments to Compensate for Wear section.

Carriage Assembly Loose on Arm.

Refer to Carriage Bearing Adjustment in adjustment
to Compensate for Wear Sections.

Looseness between Yoke and Carriage Assembly.

Refer to “Yoke Lock Handle” adjustment in
adjustment to Compensate for Wear Section,

FINISH CUT END

T

FINISH CUT END
SQUARE |

[T ERSEIN

T

T

TSN NS

v .
1.1\.1_;_.1._\

-
Tl
//” f—
e i P
S RARRARIL SR R R RS N A RS AR AR A LR
JUTTITCULTUTE U U i IV U0 SV W N L

T

Lobalad

dlalai )

1‘,“'\ \

L
, 1/‘ ;
L L o
FENCE EDGE

— T
1 .

FINISH CUT LOOKS LIKE THIS — 0° CROSSCUT

SQUARE

FENCE EDGE

E' AR AR AL RRRE LA 61 1AM AR A4 MII
FOUETC LIS TS DL VS DS US DU N1l FS UU VU U IS DULDE % 96 T U5 04

AARAASRARS RS RARS AARE RS RN RRRARE RS

[T I O SY N U6 FS N VI R SE o a |

AMMSRARRRA M AR RARARAGA R RANEY
labifal

OR LIKE THIS — 45° MITER.

g. Sawdust between Work Piece and Fence.
Keep Front Work Table Clean.

h. Rip Fence Not Straight.
Replace Fence.

2. SAW CUTS AT ANGLE — NOT 90° TO TABLE TOP.

SHOULD BE 90°

a. Table support channels not properly leveled. ANGLE r’“'/\
Refer to Step One under Alignment Procedure \ r‘j/ -
Section. L [ \]
b. Blade not square to work table top.
Refer to Step Four in Alignment Procedure Section. %\/”J
3. BLADE ANGLE (BEVEL) CUTS NOT ACCURATE. _ l BOARD
a. Corrective Action is the same as paragraph 2A and T ‘ SQUARE — ’Az%;”éaj
B above.
b. Carriage Bearings Loose. c. Bevel Lock Handle Loose.
Refer to adjusting carriage bearing in adjustments to Refer to Adjustment Bevel Lock Handle in
compensate for wear section. Adjustment to Compensate for Wear Section.
4. SAW KERF (CUT EDGE) OF STOCK ROUGH -—

TOOTH MARKS LEFT ON EDGE OF SAW KERF.

NOTE: This condition is commonly called “HEEL"".

a.

Crosscutting or Miter Cutting

""Heeling’” will tend to slide the workpiece along the
guide fence, as the cut is being made, and make a
square cut almost impossible.

Refer to step 5 under Alignment Procedure Section
— “’Squaring Blade to Fence.”
Bevel Crosscutting Or Bevel Ripping.

Refer to Step 5§ Under Alignment Procedure Section
Vertical Heel Adjusting.

Using Improper Blade for Finish Cut Desired.
Use Proper Smooth Cutting Blade.

31

— ROUGH KERF o
o —— EDGE \?
‘—,__’_/_..——/—\__’/\/—‘
o, I
S
— T
—
]
— ]

: DIRECTION OF —
T T ATTEMPTED
__—"" BLADE TRAVEL

DIRECTION OF __

BLADE TRAVEL

/]



trouble-shooting

10.

WOOD BINDS, SMOKES AND MOTOR SLOWS
DOWN OR STOPS WHEN RIPPING.

a. Dull blade or warped board.

Sharpen or replace the saw blade. Avoid the
attempted use of severly warped material.

b. Feed rate too fast.
Slow Feed Rate.

¢. Saw blade heels.
Check and align as described
Procedure Section, Step Five.

d. Fence not straight.
Replace fence.
e. Carriage Assembly Loose on Arm.

Refer to adjusting carriage bearings in adjustments
to compensate for wear section.

BOARD PULLS AWAY FROM FENCE WHEN
RIPPING.
a. Saw Blade has heel.

Corrective action is the same as
instructions explained in paragraph c.
WORKPIECE STRIKES SPREADER WHEN RIPPING.
a. Adjust spreader per instructions in Step Six under

*Alignment of Spreader for Ripping"”.

SAW DOES NOT TRAVEL SMOOTHLY ON ARM
TRACKS.

a. Dirty tracks.

in  Alignment

preceding

Clean Tracks.
b. Bad Bearing.
Replace Bearing.
c. Worn Tracks
Replace Tracks
CLAMPING FORCE NOT SUFFICIENT AT MITER
ANGLES OTHER THAN 459,
a. Arm Control Lever requires Adjustment.
Refer to Arm Lock Adjusting Wheel in Adjustments
to Compensate for Wear Section.
CLAMPING FORCE NOT SUFFICIENT AT BEVEL
ANGLES OTHER THAN 459,
a. Bevel Lock Lever Requires adjusting.
Refer to Adjusting Bevel Lock Lever in
Adjustments to Compensate for Wear Section.

32

IN RIP POSITION
TOP VIEW WITH ARM 90° TO THE FENCE

FENCE
FEED
] | l DIRECTION
_ BLADE BLADE _ ‘

I ~ ?

NOT PARALLEL l
} WITH FENCE

HEEL TO RIGHT:
INCORRECT

HEEL TO LEFT:
INCORRECT

FENCE

1
EQUAL —
1 _ BLADE _

PARALLEL
WITH FENCE

CORRECT

11. DEPTH OF CUT VARIES FROM ONE END OF

WORK PIECE TO THE OTHER.
a. Table Top not parallel with Arm.

Refer to Attaching and Leveling table Mtg. Support
Channels in Step One Align. Section.

12. BLADE TENDS TO ADVANCE THRU LUMBER TOO

FAST.
a. Dull Blade.
Replace or sharpen blade.
b. Not advancing Saw Blade properly.

Draw Saw Blade across lumber with a slow and
steady pull.



MOTOR TROUBLE - SHOOTING CHART

NOTE: Motors used on wood-working tools are particularly
susceptible to the accumulation of sawdust and wood chips
and should be blown out or “‘vacuumed” frequently to
prevent interference with normal motor ventilation.

TROUBLE PROBABLE CAUSE SUGGESTED REMEDY
Motor will not run. 1. Protector open; circuit 1. Reset protector by pushing on red button,
broken. located on top of motor (indicated by
audible click).
2. Low voltage. 2. Check power line for proper voltage.
Motor will not run and 1. Short circuit in line, 1. Inspect line, cord and plug for damaged
fuses “BLOW". cord or plug. insulation and shorted wires.
2. Short circuit in motor or 2. Inspect ali terminals in motor for loose or
loose connections. shorted terminals or worn insulation on wires,
3. Incorrect fuses in power line. 3. Install correct fuses.
Motor fails to develop 1. Power line overloaded with 1. Reduce the line load.
full power. (Power output lights, appliances and other
of motor decreases rapidly motors.
with decrea§e in voltage at 2. Undersize wires or circuit 2. Increase wire sizes, or reduce length of wiring.
motor terminals. For 00 lon
example: a reduction of 9
10% in voltage causes a 3. General overloading of 3. Request a voltage check from the power company.

reduction of 19% in
maximum power output
of which the motor is
capable, while a reduction
of 20% in voltage causes
a reduction of 36% in

power company’s facilities.
{In many sections of the
country, demand for
electrical power exceeds
the capacity of existing
generating and distribution

maximum power output.) systems.)
Motor overheats. 1. Excessive feed rate when 1. Slow down rate of feed.
crosscutting or ripping.
2. Improper cooling. {(Air 2. Clean out sawdust to provide normal air
circulation restricted circulation through motor.

through motor due to
sawdust, etc.)

3. Saw blade has ““heel”. 3. Refer to Alignment Procedure Section of
manual Step Five.

Motor starts slowly or
fails to come up to full
speed.

1. Low Voltage — will not trip 1. Correct low voltage condition.
starting switch.

Motor stalls {resulting in 1. Voltage too low to permit 1. Correct the low line voltage condition.
blown fuses or tripped motor to reach operating
circuit breakers). speed.
2. Fuses or circuit breakers 2. Reglace fuses or circuit breakers with
do not have sufficient proper capacity units.
capacity.
Frequent opening of 1. Motor overloaded. 1. Reduce motor load.
fuses or circui . L L
cireuit breakers 2. Fuses or circuit breakers 2. Replace fuses or circuit breakers.
do not have sufficient
capacity.

33




maintenance and lubrication

MAINTENANCE

WARNING: FOR YOUR OWN SAFETY, TURN SWITCH
“OFF"” AND REMOVE PLUG FROM POWER SOURCE
OUTLET BEFORE MAINTAINING OR LUBRICATING
YOUR SAW.

When you receive your new Craftsman radial saw, it
requires no lubrication. The radial saw has been partially
aligned and all bearings are lubricated and sealed for life. In
time, however, in order to keep your saw in perfect
working order and accurate, it will be necessary to lubricate
and realign. In fact, your radial saw needs more of a
cleaning than a lubrication.

Make sure the teeth of the ANTIKICKBACK pawis are
always sharp. Replace if not sharp.

LUBRICATION

Your saw is precision built and should be kept clean and
properly lubricated. Before describing the various points
which may periodically require lubrication, 1T IS MORE
IMPORTANT TO FIRST MENTION THE VARIOUS
POINTS WHICH SHOULD NOT BE LUBRICATED.

NO LUBRICATION REQUIRED

Do not lubricate carriage ball bearings or motor bearings as
these are sealed ball bearings and require no added
lubrication.

Do not lubricate between radial arm cap and radial arm.

PERIODICALLY LUBRICATE THESE POINTS

Use SAE No. 10W-30 automotive engine oil and refer to
Parts List for locations. Apply a few drops of oil along the
swivel latch pin and bevel index pin only if the pin has a
tendency to stick. Remove the left-hand carriage cover and
use oil sparingly to prevent it from getting on the ball
bearings or races.

A light film of oil should be wiped on the face of the
column tube to lubricate the fit between the column tube,
and column support.

The thread on the elevation shaft assembly can be
lubricated through the oil hole in the center of the radial
arm cap.

CAUTION: Excessive oil at any
airborne dust particles and sawdust.

location will attract

recommended accessories

ITEM

Stand
Steel Legs
Casters
Drill Chuck & Key

*Molding Head Guard — 7-inch
*Molding Head Guard — 8-inch
Rotary Surface Planer — Carbide Tip

Sanding Wheel — 8-inch
Sanding Wheel — 10-inch
Dust Collector
Taper Jig
*Satin Cut Dado — 7-inch
*Satin Cut Dado — 8-inch
*Molding Head Single Cutter
*Molding Head Three Cutter
Sanding Drum — 3-inch
® | ower Retractable Guard

CAT.NO.

9-22205
9-22238

9-2980

"Power Tool Know How Handbook”™”

Radial Saw

*Before purchasing or using any of these accessories, read
and comply with additional safety instructions No. */(D)2"
on p. 5 of this manual.

The above recommended accessories are current and were
avallable at the time this manual was printed.

oMeets OSHA Requirements as of 8-73.

34

NOTE: This lower retractable guard is designed to provide

additional protection to the operator in an axial direction

to the sawblade (perpendicular to the plane of the
sawblade):

(a) When NOT in the cut (guards in full down position
(touching the table) and carriage in full rear position
behind fence):

{b) When saw is set up to perform 90° crosscut operations
(sawblade 90° to table surface and arm in 90° crosscut
position).



repair parts

PARTS LIST FOR CRAFTSMAN 10-INCH RADIAL SAW
MODEL 113.197751

FIGURE 1 — LEG SET

Key Part
No. No. Description
1 | 63749 Leg
2 60314 Screw, Truss Hd. 1/4-20 x 5/8
3 63751 Stiffener, R.H.
4 63750 Stiffener, L.H.
5 STD 551225 *Lockwasher, External 1/4
6 STD 541025 *Nut, Hex 1/4-20
7 STD 523106 *Screw, Hex Hd. 5/16-18 x 5/8
8 STD 551031 *Washer, 11/32 x 11/16 x 1/16
9 STD 551131 *Lockwasher, External 5/16
10 STD 541231 *Nut, Hex Jam 5/16-18
11 STD 541250 *Nut, Hex Jam 1/2-13
12 8038356 Foot, Leveling
- 63752 Bag of Loose Parts (Not lllustrated)

* Standard Hardware Item — May be Purchased Locally.

35



repair parts

vt €T Tt

LGZ/Z6L°ELL ANV LLLEL'ELL H3GWNN T3A0N
MV'S 1VIAVH HONI-0L NVINSL4YHO HOd 1SI7 S1Hvd

Z ainBiy

36



-A||e307] paseydind aq Aejy — Wal| d1empleH plepueig,

(Paledisnj|| 10N) |enuely siaumQ ¥8LE9 - L X 0Z-%/1L dnD IS 188 ‘Maudg L1220l T4
{paiensni|j 10N) stied asoo ‘beg 96LE9 - 1oy ‘a|qe v/9€9 ve
{paledisn||| 10N} sHieq asooT ‘beg S6.€9 - diy ‘souay ZEVEY 134
(pPaleJisnj|| 1ON) slied 8s007 dmm V6.9 — 180edg ‘sjqey 6ZVE9 ¢

40G4y ‘Youaim ovse )74 ieay ‘a|ge| G/9E9 X4
1eys ‘Youaim 290€9 Sy $/€-1 X 0Z-¥/1 "PH ued ‘malog, 02S¢1S als 0c¢
v/ L .71, X8H ‘Yousdp 2£89¢9 14% € 'Bi4 89S "Alquassy 80 - 6l
91/€ ., 1., X8H "Youaipy £89€9 ey Z/L X 81-91/G ded "pPH "00S ‘Maidg 0c9Leve 81l
8/1 .71, XoH ‘Youaipm, S050¢€ 1474 91/g "1aysemx20T, LELLSS Q1S Ll
snQ ‘moq|3 8GZE9 (874 G ‘B14 89S ‘A|quiassy Wiy - 9]
9 'B14 935 "Ajquiassy pieng - ov ZE/01 X3H INN, OLLLYS 1S Sl
ybuang ybiH Wiy 18A87 ‘qouy 1£9€9 12!
¥/1-Z X 91-8/€ "PH "bs ‘1j0g9 Zve09 6¢ 9L/l X 9L/L X $9/EL "18ysem, 0L018S 41S el
leutuis ) bej4 ‘dey L9YE9 8¢ Z/L-L X ZE-OL "PH ued '‘Maids, v6S9EY ¢l
48000 Jeay ‘aleld 999¢€9 LE 91-8/¢ a4enbg "InN LEOLPS ALS [
91-8/€ %907 NN, LEVLPS QLS 9¢ wii] uly ‘ped 989¢€9 ol
p ‘Bi4 283 ‘A|quiassy aseg - ge Alquassy wilg 899¢£9 6
ajqe) ‘dwe|p 9€£59€9 Ve 181N ‘101BDIPU} 049€9 8
9Ll/1 X 91/6 X ¥9/1LT ‘48ysem, LEOLSS d1S € 8/€ X ZE-0L 'PH ued 1 adAL 'maisg, €01109 Q1S L
81-91/G 3007 InN, LEYLYS QLS 4% 191N ‘8|edg 699¢£9 9
0Z-v/1 X8H ‘InN, | SZOLYS A1S e leay ‘uny §Z9¢€9 S
p/1 ‘daysemo0T G2118S 41s (01 8/l X ¥9/Lv X 08E" "48Yysepm £9€09 v
ano ..n,, N 0€GLE 6c yibusng ybiH
83 ‘InN ¥8ELE 8¢ $/1-C X 91-8/€ ‘Buid07 ‘pH XxaH ‘Maldg 6££09 >
L X 0Z-%/1 "PH ued ‘Maiog, 0l8z1is 4is LZ ulenls ‘yaijay 818.€ c
ZE/L X 8/G X $9/L1 "18Ysep, GZ01SS 4.1s 9z Bnid yim ‘psod 81G6€9 l
:O_u&_~ummﬂ .OZ .OZ co_aQCUme .Oz .OZ
uegd Aay 1ied Aay

¢ 34N5id

aquinp As) Ag 1o — ssquinp 1ied A 18plo sAem|y

LGZL6L°ELL ANV LLL6L°ELL H3FWNN T3A0OW

MVYS 1Vidvd HONI-OL NVIWSL14VvdD HOd LSI1 S18vd

37



£ ainB14

"3101§ sJBaG 1sa1BaU INOA 1B 3|qR|IRAR S| ADIALSS djeday
"uBIaIUYD8) 801AI3s paljllenb e Aq auop si stedas ssajun
QyVvZVvH e 81es1d Aew Joiow siyy Jiedas 0} 1dwanie Auye

e 8L b

Y |Gt

! HERN @tlll
AN ol (S AN ?‘V‘I’o
ﬂo_/m@f @9 N T
@ @ | <> pat | ~

LGZL6L°ELL ANV LZL6L'ELL HIFWNN 13A0N oot m.e\l\.l\:
MVS TV1aVH HONI-0L NVINSL4VHO HO4 1S17 SLHVd —u

repair parts
o
O

38



"$3SNOH 19p.J0
Bo[e1en) 10 S8101g |1BI8Y SiBaS ISOW 4O Siuawiedap

"3015 $4BAG 1$24RAU INOA 1B 9|qR|IEAR S| 801AL8S Jleday 21BMPIEY 8L UBNOIU} paInoss oq AR — Wwad] 32015

‘ueIIUY28] aD1AIBS paljijenb e Ag auop s Jjedas ssajun

GHVZVH E 218210 Aew Jolow siyl Jiedss 03 1dwalle Auye
"Aj|e207 paseyoind aq Aejy — wWial| slempieH piepuelg,

\ g1-8/¢ 207 'InN, LLyLPS QLS Lg
Burieag abeliieg “wsy Jaysem 2859 L9 Mmeg ‘speig} 52109 o€
10101 @ L0D9E9 09 1ejjo) 86429 62
aOA ‘de) 9v9¢£9 6G HRYS INN S610€ 82
Z X 8L-91/G 'PH X8H ‘Maids, | 0ZLEZS ALS 86 81-91/G Wer xaH INN, LETLPS ALS Lz
8/G X Z€-0l de) "pH uoling "00g XaH ‘Maldg vE£09 LG aberie) 1#9€9 9z
0l "ON Y300 "3x3 ‘Jaysemx207, | OLZLSGS QLS 95 paads ‘1NN 0€S0€ °14
007 |3nag ‘easT LY9E9 et AlQuiassy qouy 099£9 vz
ZX81-9L/G 'H 1 'PH X8H 'Maiog S££09 S abelse] "H 'Y ‘48A0D 659€9 £
xapu| ‘Bury 649€9 % 4o1e7 |3AIMgG ‘Buiidg LZS0E 44
laulelay ‘ele|d 049£9 4] %007 diy ‘aoys 82S€9 1z
8/G-1 X 81-91/G de) 90§ ‘Maidg LZ912V6 LS 8Aa3|S ‘Bulieeg 6LL£9 0z
gl/g ‘1aysemo0T, | LEL1GS ALS 0 Jadwng L9G0E 61l
Z X 81-91/G de] '20g ‘malog 8Z91¢Ct6 6% £60° X GZL'L X 0£9" 'daysem, | Z901SS ALS 8l
8/L-1 X 2E-01 'PH ued ,,1,, 8dAL 'mag, 8€£09 8v L1-8/G 001NN, | Z9vLYS ALS L)
3|pueH ‘Wi ¥G9€9 LY Z90' X v/€ X 91/G '1aysem 0v009 9l
0 ‘3|pueH £59£9 9p abeliie) ‘buiieag LLLEY Gl
Janag ‘101ed|pU| z99£9 Gy ybuanis ybiy g/1-1 X 81-91/5 "PH XaH ‘1jog 9££09 vl
91/G X ZE/8 "PH ued ,,1,, 9dA| ‘maJiog, £08009 ALS 4% 3141u8293 ‘Maidg 8//€9 gl
8/L X Z€0L "PH Ued ,, 1, 8dAL "Maiog, LEE09 1947 v/€ X 81-91/G "PH XaH ‘mawds, | £0LEZS QLS Zl
_wmwmcw_mﬂwm mmmmw v Y1001 "3X3 ‘g1 /G ‘JaysemydoT, 50911 i
! b4 (4 X X ‘18yse

81-9L/G 'H " aienbg NN £££09 o SL/L X viE cmw\a_m .gv__ws\mr ,mo_mwmw% m_

%207 340X ‘8|pueH Yv9€9 6¢ xapu| ‘butidg 859£9 8

dwe|d a3oA ‘Pnig £¥9€9 8¢ Xapu| ‘A|qwassy ulg 559¢9 L

xapu| |anag ‘A|quassy qou 8¥9¢£9 LE ulg xapu] ‘Buisnop £G9€9 9

o Zv9€9 9¢ 81-91/G a1enbg ‘InN 66£0Z 1 S

Jaqgny ‘Buiysng 69Y€9 Gg Z/L X ZE-9 'PH uBd ‘m213S, | G0901S ALS v

10101 ‘pPMS 1G9E9 ve dry ‘J01R01pU| 98459 £

10301 ‘WeY z469£9 £e abeied "H " “48r0) 199¢€9 Z

9L/l X ¥9/LY X 08E" "48Ysep, | LEOLSS ALS ze Z/L X ZE-0L 'PH Ued.,,L,, 8dAL ‘M3I0S, | SOLLOS QLS l
CO_uafomwQ .OZ .OZ CO_«Q_LUme .OZ .OZ

leyd Ad)| ey Aa)|

AT9INISSY IN0A — € 3HNOId

LGZZBL'ELL ANV LLL6L°ELL HIFGANN T3AdON
MVS TVIAvyd HONI-OL NVYIWSLdVHI HO4 1S171 SLdvd

39



\\\
\\\
<9
ve / \F@@,

repair parts

@)
'0
£y — & //
N#I@@//
—~7 ’;V‘R\ Illld..ﬂe

\
\
N

3
299 \\
e
W

p 9inBi4

74

V= O/,

IZ

N\
 ®
y
=
e

\

==

= — v

(=)

254

9

—
e —
e —
e —
P
i
—

LG/Z6LELL ANV LZL6L°ELL HIGANN T13A0OW
MY'S TVIAVH HONI-0L NYISL4VHO HOd 18171 S14vd

\ ¥y 8y 6F

\

40



*A||e207] paseyding aq Aej\ — Wal| ajempleH piepuels,

v/€ x 81-91/G 'PH a1enbg 1jog, £91601 0§
81-91/G X8 1IN, LEOLYS Q1S 6%

91/§ '18ysemxo0m LELLSS AlS 8¥

9L/L X 8/L X TE/LL "18YSEM, LEOLSS d1S LY
Bununoy ajqey ‘jsuueyy £49€9 £)7
Alquiassy asegq 1Z9€9 St

Alquisssy dueid rEve9 2%

8/€ X 0Z-¢/1| 188 1008 ‘MaIdg, | £0SZ0S ALS 1937
Z/L X 0Z-¥/1 "PH xaH ‘Maos, | §0G2ZS als A%
v9/E X 9L/6 X $#9/L1 ‘43ysepm, | Z1OLSS ALS %
Buiysng SEVE9 oY

Buiieag ‘1ax0e1g z29€9 6¢

v/1 deysemxyo0, | GZLLSS QLS 8¢

0Z-¥/1 INN, | GZOLYS dls LE

ques) bupiens|g ‘1eys 919€9 9¢

Z/1 Butuierey ‘Buiy, | 050185 QLS G¢

ZE0 X GL8° X GG "taysem 08009 125
14eys Buneas|3 ‘Buliesg L19€9 £e
uoluld ‘Jeag) 819¢9 4>

g/c Buluieray ‘Buiy, | ££018S ALS e

81-91/G %907 "INN,, LEPLYS Q1S 62

81-91/G X8H ‘NN, LEOLPS ALS 82

'H 'Y ‘uoddng 619€9 L2

Z/1L X 8/1 $nipoop ‘Asy, | +1008G QLS 9z
uonduosaqg "ON ‘ON
lieg Ad)

€1-2/1-907 10N, 0SvLPvS AlS S¢
|anag ‘1e2D §19¢€9 |24
(paiinbai se) 0LO" X 8/L X Z/1 "daysem 00£09 €¢
bulieag +19¢€9 e
LEQ X £Z6 X ZOG Isniy] ‘Jaysepm 00GE9 1Z
Buiieas|3 ‘Alquassy Heys £19¢€9 0c
"H "7 ‘loddng 609€9 6l
yibuang ybiH Z/L-1 X 8L-91/S "PH XaH ‘}og 9£€09 8l
yibuang ybiH g/4-1 X 81-91/G 'PH XaH 1jog £L9€09 Ll
8/€ X 0Z-¥/| 185 Bu{d07 ‘Maldg 6¢£09 91
8/L-1 X 81-91/G "PH XaH 'Maldg, 89981 Sl
P/1-1 X 91-8/€ "PH X38H ‘MaIdg IAVANA NGRS vl
8/1 X 8/L X 08E" ‘49YseM, ove09 el
8/€ “4aysemxd07, LELLGS ALS cl
91-8/€ xaH "IN, LEOLYS ALS 1l
Z/L X 81-91/G "PH XaH 'maids, 8,009 ol

L X 81-91/G "PH X8H ‘MaIdg, 0lLLECS ALS 6

/€ X 81-91L/9

‘PH J8ysep x8H ,,1,, adA L ‘Maidg, [81l9LY6 8
uoleas|y ‘InN C19¢e9 [4

L X /1 110y ‘uld, 0192.LS A1S 9

aqn | uwnjo) ‘g9 019¢€9 S

Alquiassy aqn} 119€9 14

.,€ Buluielay ‘buly 0£€09 €

Wiy ‘yolen £29¢€9 4

Z/1 X 91-8/€ 13S 005 ‘Maldg, G0/£0S ALS L
uondiiasaqg ‘ON ‘oN

lieg Ad)|

AT9N3SSVY 3Sva — v 3dNOId

LGLL6L'ELL ANV LLL6LELL HISWNN TIAOW
MVS TVIavd HONI-0OL NYINSL4VHO HOd LSI7 S1HVvd

41



repair parts

PARTS LIST FOR CRAFTSMAN 10-INCH RADIAL SAW
MODEL NUMBER 113.19771 AND 113.197751

4

8

REF )

24

FIGURE 5 — ARM ASSEMBLY

22
NG GROUND WIRE

% IF THIS PART IS REMOVID,
DISCARD AND REPLACE
WITH A NEW PUSH NUT.

26

—

27

—

30 29 28

=

Key Part Key Part
No. No. Description No. No. Description
1163626 Housing, Pin 20| 63637 Pin
2163629 Pin, Arm Index 21| 63636 Pin, Clevis
3 {63631 Shoe, Arm Lock 22 163667 Clamp, Cord
4163628 Spring, Tension 23 | STD 601103|*Screw, Type ‘T’ Pan Hd.
5| 9420417 *Screw, Type 'T” Hex Washer Hd. 10-32 x 3/8
1/4-20 x 5/8 24 | STD 551210/ Lockwasher, Ext. Tooth N10
6 | 63627 Guide 25 163639 Track
7 | 63632 Rod, Index 26 | 448337 Screw, Type “T'" Rd. Hd.
8 | 63630 Spring, Arm Lock 10-32 x 5/8
27 | 63680 Trim Front Arm
11| 63633 Rod Assembly, Arm Lock 28 | 60256 Key
12| 60332 Washer, 21/64 x 1 x 1/8 29 | STD 600803 *Screw, Type “T’* Pan Hd.
13| STD 541025|*Nut, Hex 1/4-20 8-32 x 5/16
14 | STD 551225|* Lockwasher, External 1/4 30 | 63664 Guard, Switch
15| 63635 Bracket, Adjusting 3163663 Switch, Locking (Inciudes Key No. 27)
16 | 63634 Lever Assembly 32 | 63624 Arm, Radial
1719417711 *Bolt, Rd. Hd. Short Square Neck 33 | 63640 Bracket, Support
1/4-20 x 1/2 34 | 60225 Grommet
18 | 63638 Pin, Lever 35 60128 Washer, 17/64 x 5/8 x 1/32
191 60240 +Nut, Push 1/4 36 | 60208 *Nut, Push
37163773 Insulation

*Standard Hardware Item — May be Purchased Locally.

+1f this part is removed, discard and replace with a new Push Nut.

42




PARTS LIST FOR CRAFTSMAN 10-INCH RADIAL SAW
MODEL NUMBER 113.19771 AND 113.197751

4 5 6 7
ﬁ\ |14
3 /
/
/
/
-
& D)
W)
NN
& \\ 9
\ \ 10 ‘9
io12 N
13
FIGURE 6 — GUARD ASSEMBLY
Key Part Key Part
No No. Description No. No. Description
1 | 63681 Guard 9 {63271 Pawl, Anti-Kickback
2 {120399 *Nut, Square, 5/16-18 10 |STD 582043 |*Ring, Retaining 7/16
3 | 63541 Bar, Antikickback 11 | 63270 Spreader
4 | 63540 Guide, Antikickback 12 | 63269 Bearing
5 | STD 551010|*Washer, 13/64 x 5/8 x 1/32 13 | 63539 Screw, Guard Clamp
6 |STD 601103|*Screw, Type “T* Pan Hd. 14 | STD 541008|*Nut, Hex, 832
10-32 x 3/8 15 | STD 551108]" Lockwasher, External Tooth No. 8

7 160219 Screw, Wing 5/16-18 x 1/2 16 |635638 Clamp, Guard
8 | STD 541231(*Nut, Hex., 5/16-18 17 | STD 510805|*Screw, Pan Hd., 8-32 x 1/2

*Standard Hardware ltem — May be Purchased Locally.




Sears

owners 10-INCH RADIAL SAW
manual

SE RVICE Now that you have purchased your 10-inch radial saw, should a

’ need ever exist for repair parts or service, simply contact any
Sears Service Center and most Sears, Roebuck and Co. stores.
Be sure to provide all pertinent facts when you call or visit.

MODEL NO.
113.19771

SAW ONLY

113.1977 51

SAW WITH LEGS

The model number of your 10-inch radial saw will be found on
a label attached to your saw, at the front of the base.

HOW TO ORDER WHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE
FOLLOWING INFORMATION:
REPAIR PARTS
PART NUMBER PART DESCRIPTION
MODEL NUMBER NAME OF ITEM
113.19771 10-INCH RADIAL SAW
113.197751

All parts listed may be ordered from any Sears Service Center
and most Sears stores. If the parts you need are not stocked -
locally, your order will be electronically transmitted to a Sears
Repair Parts Distribution Center for handling.

Sold by SEARS, ROEBUCK AND CO., Chicago, IL. 60684 U.S.A.

Part No. 63784 Form No. SP4411-5 Printed in U.S.A. 7/81





